PARTS PRICE LIST SQ2-8TY ISQ2Y8a
Control Number : PLPA-ISQ2YS8A-01 Supersgedes : @ ~ec—cece—we- (04/01/96)
ITEM| PARTS NO. DESCRIPTION Q'TY SIZE MATERIAL PRICE ($) NOTE
17 [001-I77-15 |Cab-tyre Cable 1 AWGIE x 1l6° VCT 59.20
2 [140-018-11 |Hex. Bolt 2 |M5x1S5L SuUs3io04 0.30
3 |142-125-18 |{Plain Washer 2 |MS SUS304 0.20
4 003-100-13 |Gland 1 |LBT SUS304 4.90
5 |[141-030-12 |Hex. Cap Nut 2 M8 SUS304 1.80
6 [142-127-10 |Plain Washer 2 M8 SUS304 0.20
7 |068-194-15 |Handle 1 Resin 9.80
10 Bullet Connector 3 [Male 1.10
11 Bullet Connector 3 |Female 1.10
12 1141-030-12 [Hex. Cap Nut 2 [M8 SUS304 1.80
13 §142-127-10 |(Plain Washer 2 (M8 SUsS304 0.20
14 }048-141-15 |Phase Flange 1 |NPT-2" Resin 26.20
15 }121-360-12 |Packing 1 }{90x58 NER *
16 {121-186-12 |Bumper 1 CR 10.10
17 ]065-141-18 |Outer Cover 1 SUS304 254.00
18 §121-185-11 |Packing 1 CR *
19 {140-019-25 |Hex. Bolt 6 |M5x16L SUS316 1.00
20 [142-161-16 {Spring Washer 6 [MS SUS304 0.20
21 {051-185-11 |Motor Head Cover 1 5US304 149.50
22 {121-323-13 |Packing 1 NBR *
23 1143-015-17 |Cross Pan Screw 2 [M4x10L SWRM 0.40
24 |142-124-20 |(Plain Washer 2 IM4 SPC 0.20
25 |053-292-18 |[Motor Protector 1 |[KA311lDAZL78 220V 53.30
25 (053-283-16 |[Motor Protector 1 |KA311DPXLE3 440v 34.90
26 |143-013-15 |Cross Pan Screw 2 |M4x6L SWRM 0.10
27 |(062-189-19 |Bearing Cover 1 SPC 5.90
28 L.Wire Prot. Rubber 1 NBR 0.90
29 |050-306-17 |Motor Bracket 1 SPC 21.30
30 {143-013-15 |Cross Pan Screw 1 [M4x6L SWRM 0.20
31 |142-124-46 |Plain Washer 1 (M4 BSBM 0.20
32 1142-192-16 |Wave Washer 1 (6201 SK-5 1.90
33 [052-100-15 ([Ball Bearing 1 [6201z2C3 5.30
34 |055-441-23 |Rotor and Shaft 1 148.00
35 |147-016-10 |[Impeller Key 1 [4x4x10L SUS403 4.40
36 1052-152-12 [Ball Bearing 1 [6302zzC3 8.00
37 (056-432-11 |Motor Stator 1 220V 603.80
38 |141-003-29 |Hex. Nut 6 [MS SuUSs316 1.50
39 {025-290-19 |Mechanical Seal 1 [W-14HL Sic 51.10
40 {030-116-16 |0il Ring 1 \ Resin 2.70
41 |121-188-14 |Packing 1 |PCD130X90X0.3 Poly.Sheet *
42 1122-296-19 |[0O-Ring 1 [84.5x2.4 NBR *
43 |122-276-13 |O0-Ring 1 |160x3.1 NBR *
44 1020-434-25 |Pump Casing 1 SCsi3 303.40
45 [121-246-11 jPacking 1 [10.2x16.5x2¢t Poly. Sheet *
46 }035-111-29 |0il Plug 1 [M10x10L SUSs304 1.90
47 ]120-117-19 jPacking 1 |P.C.160 Polu. Sheet *
49 026-100-14 |0il seal 1 [sc-15287 NBR 2.10
50 |071-112-22 |[Shaft Sleeve 1 |14.8x11 SuUSs304 19.50
51 |040-100-21 |Impeller Shim 11.2x17x0.3¢ SUS304 0.20
52 |021-612-19 jImpeller 1 |{60HZ SUS304 84.20
53 |142-164-19 |Spring Washer 1 IM10 SUS304 0.30
54 |141-031-13 |[Hex. Cap Nut 1 ([M10 SUS304 2.20
55 [022-433-17 |[Suction Cover 1 SuUS304 37.40
56 {144-111-17 |[Stud Bolt 4 [M6x70L SUS304 5.50
57 |023-246~14 |Strainer 1 SuUs304 41.10
58 |049-143-10 {Bottom Plate 1 SUS304 59.80
59 |141-004-17 [Hex. Nut 4 |M6 SUs304 0.20
60 (121-326-16 |Packing 1 NBR 6.50
173-265-17 |Packing O-~Ring Set 1 (*) 26.20

e Pricing in U.S. currency, and subject to change without notice.
e Items with * prices are available only in sets.

Page 1 of 1



Control Number :
EXPLOADED VIEW DREV-ISQ2Y8A-01
Su des :
&2 TsURUMI Pump Model : SQ2 8TY T
Submersible Dewatering Pump (Stainless) 04-01-96

TSURUMI (AMERICA), INC.






